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F500 DISHWASHERS PARTS MANUAL

Housing
e NSOy
R e 4
lllus No. Parts No. Description Quantity
Fs  EFM5 b e
1 08-000212-00001 IKAE FE J1HF 2R Pressure Switch Of Tank 1
2 SDT-M3.5-9.5 A Sk H BUIB4T M3, 5%9. 5 Cross Recessed Pan Head Tapping 2
Screw M3.5*9.5
3 08-000212-00006 JESIFF RSB Pressure Switch Bracket 2
4 08-000212-00000 AR SN aWAPARS Pressure Switch Of Booster 1
5 08-000212-00005 B F Heat-Insulated Foam 2
6 08-000207-00000 (K. Hood Of Door Lock 1
7 01-240764-001 B Spring Plate 1
8 01-510284-001 s Door Lock 1
9 01-240827-001 JE R Support Sheet 1
10 00-168834-006 ek Sealing Tape 2225mm
11 02-229517-002 AN Magnetic Switch 1
12 08-000211-00005 T f A Top Fixed Sheetmetal Weldment 1
13 08-000211-00003 1% 8% C MY Door Sealing Strip Type C 571mm
14 SCA-M4-16 N 7S fA IR M4x16 Hexagon Socket Screw M4*16 4
15 01-240620-001 VEEBER S Richt Rack Track 1
16 01-240621-001 VS BERS Left Rack Track 1
17 00-775489-001 T FERSK R v Temperature Probe Sheet 1
18 00-775612-001 Tk Temperature Probe 1
19 08-000217-00000 LV Breakwater 1
20 08-000251-00001 E50 7K 4 L AT E50 Tank Heater 1
21 7159128-2 TR #1 HERE M1O Tnin Hexagon Nut 4
22 01-294066-001 ] R 2B A Adjustable Foot M10X60 4
23 00-775507-001 BOE R Lock Nut 1
24 00-609432-000 IS ISR EE MO 4028 Hexagon Nut M10 Closely-Pitched 1
25 00-602288-000 SO0 Flat Washer M10 1
26 00-774072-003 VU4 D15%D10*1. 5 Ptfe Washer D15*D10*1.5 1
27 01-240071-001 2 Charge Fitting 1
28 08-000212-00002 Yy Regulate Pressure Supply 1
29 324858-1 JE 3 O - 5 Air Chamber 1
30 324858-2 JE T AT - A Pressure Port Parts-Copper Part 1
31 67500-5 0 T4 & O Ring 3
32 304858-3 FE 3 13 — B II;;?tssure Port Parts-Stainless Steel !
33 01-246214-003 M 4 Band Clamp Mubea 2
34 08-000212-00003 SIEE Tube 1
35 01-297500-001 5 Cover 2
36 00-775305-001 gl Washer 2
37 00-324384-000 LBl BE Nut 2
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F500 DISHWASHERS PARTS MANUAL

lllus No. Parts No.
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25
08-000201-00001
08-000201-00004
7159336-16
08-000253-00001
08-000253-00003
WS-M5

743280

7160725

NL-M5

SCC-M5-10

08-000205-00001
08-000205-00004
08-000205-00005
WL-M5
SCH-M5-20
01-240741-001
01-240789-001
01-240709-001
01-240709-002
01-240176-001
01-240151-001
01-240683-001
7159059
01-240770-011
08-000214-00000
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Top Cover Weldment
Panel

Display Panel

Power Switch
Operating Button

Flat Washer M5

Knot

Insulating Spacer
Self-Locking Nut M5
Cross Recessed Pan Head
Screw M5*10

Door Welding Assembly
Left Hinge Block

Right Hinge Block
Spring Shim M5
Hexagon Bolt M5*20
Door Stopper

Washer

Door Hinge Left

Door Hinge Left

Slide Bearing

Hinge Pin

Front Panel

Breakwater

Base Frame

Back Side Cover Assembly

Quantity
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F500 DISHWASHERS PARTS MANUAL

Illus No.
B
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Parts No.
T
00-323945-018
02-775559-001
7160727-001

SCC-M4-10

WJ-M4
7160729-001
7159088
02-240135-004
7159018
00-165128-001
00-774512-001
00-774080-001
00-775612-001
00-323848-016
08-000216-00001
00-276903-050
01-240076-002
01-246214-003
08-000212-00004
00-323945-025
00-324384-000
00-775305-001
00-324097-000
08-000219-00001

Booster
N Viran
VARV
Description
R
M4 18 Hose Clamp 18
4 10x975 Hose
7K FEL ] Solenoid Valve
RN Cross Recessed Pan Head
+F B AR L I2ET M4x10 Tapping Screw M4*10
B Lock Washer
HEKE Fill Hose
0 7Y O Ring
THERAE AL Heating Element
B TE Insulator
FLr Blinder
5 Plug
FHR AR HOKE Hose
TR FER Sk Temperature Probe
%4t 16 Hose Clamp 16
PARITY PSS Booster Weldment
0 Y e O Ring
= Air Chamber Assy
Wk 47 Hose Clamp
SHEE Tube
Wk 25 Hose Clamp 25
BB bk Nut
g Washer
KRk Fill Piece
HARE Vent Hose

Quantity
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Wash and rinse system
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F500 DISHWASHERS PARTS MANUAL

lllus No. Parts No.
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22
23
24
25
26

27
28
29
30
31
32
33
34
35
36
37
38
39

i
01-294038-001
00-172986-019
01-240021-001
00-775933-003
01-240097-001
01-240050-001
01-240096-003
01-240095-001
00-774072-002
00-774072-001
01-240205-001
00-774072-007
01-240028-001
01-240644-001
01-240631-002
02-898247-009
01-240648-001
01-240641-001
00-323945-053
01-240706-001
01-240783-001
01-240783-002
00-323945-056
01-240643-001
00-323945-037
01-240646-001
00-775854-001
00-775854-002
00-226568-002
00-323945-035
02-240645-001
02-240681-001
00-323945-025
00-323945-020
00-324071-000

08-000219-00000

00-323945-018
02-775559-003

08-000911-00000

7159021
00-775507-001

Wash and rinse system
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Description
R

S A

HPE 60X 47X 1
BB

EEI

Ao Bl

B

TR 2

M R SO

HPE 24X 16X0.5
B 19X14.5%X0.5
EACHER]

HE 24Xx12.8X 1
Ve

TE Y Ll

BB

T W R
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MEdE 53

TETEIR oK
TSR 220V 50Hz 1P
EPREE 220V 60Hz 1P

I 4 56
BURERESE
W4 37
WM IR 25

W4 220V 50Hz 1P
B ZE 220V 60Hz 1P
2%

I 4 35

BV
TR IR HH K e

M4 25

I 4 20
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BB

Upper wash arm bearing
Gasket 60%47x1

Nut

Sliding ring

Axle

Wash arm, cpl.

Rinse arm, cpl.

Rinse arm axle

Gasket 24x16x0.5

Gasket 19%x14.5x0.5
Milled nut

Gasket 24x12.8%x1

Plug

Axle

Nut

Hose

Diaghragm

Lower wash arm bearing
Hose clamp 53
Hose-wash pump-mainfold
Wash pump, cpl. 220V 50Hz 1P
Wash pump, cpl. 220V 60Hz 1P
Hose clamp 56
Hose-pump intake

Hose clamp 37

Hose

Rinse pump, cpl. 220V 50Hz 1P
Rinse pump, cpl. 220V 60Hz 1P
Capacitor

Hose clamp

Hose

Hose

Hose clamp

Hose clamp

Tee

Hose

Hose clamp

Tube

Joint pipe

Rubber plug

Nut

Quantity
HE
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Drain system
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F500 DISHWASHERS PARTS MANUAL

Illus No.
F5
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Parts No.

5
08-000213-00000
08-000208-00000
SCF-M5-14
00-324053-000
00-324056-000
00-323802-001
00-323945-040
00-323801-001

Drain system

K 24t

Description

B

T E AT Stand Pipe Assembly
JEMSRAT Strainer Weldment
VOKMRET M5*14 Sunk Screw M5*14
2 $7 Flange Ring

i Washer

= ] Pump Intake

%4 40 Hose Clamp 40

HeK & Drain Hose

Quantity
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F500 DISHWASHERS PARTS MANUAL

Control system

U BN

lllus No. Parts No. Description Quantity
F5 F5 B S W
1 NL-M3 1B MR RE M3 Lock Nut 24
2 WS-M3 SFEOT M3 Flat Washer 20
3 7160583-002 4k 2R Relay 9
4 7159336-11 HReILIER - Bk Power Panel 1
5 476653 PCB [&] B A% Knot 4
6 08-000217-00001 _Fftl &K 7S Breakwater Of Upper Control Box 1
7 08-000210-00001 b4 &t Upper Control Box Weldment 1
8 7160751-001 i FHE ( =Mk )  Terminal 1
9 743402 Hefihag Contactor 2
10 WAGO0249 Pk Stoper 2
11 SCC-M5-10 +E 24T M5%10  Cross Recessed Pan Head Screw M5*10 2
12 08-000209-00001 Rzl & Lower Control Box Weldment 1
13 00-886756-003 &k 28. 6 Cable Duct 2
14 743427-5 FHLYRZE Power Cable 1
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